
scale 1/8

Instruction manual • Bouwhandleiding • Bauanleitung • Instructions de montage

version: 10/11/2005

T53

4WD



2 

Service

SNV: Service na verkoop
Alléén fabricagefouten of problemen veroorzaakt 
door een fabricagefout zullen op rekening van de SNV 
hersteld worden. Er kan nooit aanspraak gemaakt 
worden op een gratis herstelling door de SNV als de 
problemen voortkomen uit een verkeerd gebruik van 
het produkt

SAV INTERNATIONALE
PROTECH

TEL: ++ 32 14 25 92 83
FAX: ++ 32 14 25 92 89

email: info@promodels.be
http://www.protech.be

Om het zoeken van het onderdeel dat u nodig hebt te 
vergemakkelijken, gelieve de onderdelenlijst op pagina 
25-26 van deze handleiding te raadplegen

PROTECH kan niet verantwoordelijk gesteld worden 
voor schaden of vorderingen voortvloeiend uit het 

gebruik van dit produkt

KD : Kundendienst

Nur Herstellungsfehler oder durch Her stel lungs feh ler 

verursachte Probleme werden für Rechnung des KD 

repariert. Die Garantie kann nicht in Anspruch genom-

men werden, wenn das Problem auf eine unsachge-

mäße Verwendung des Er zeug nis ses zurückzuführen 

ist.

SAV INTERNATIONALE

PROTECH

TEL: ++ 32 14 25 92 83

FAX: ++ 32 14 25 92 89

email: info@promodels.be

http://www.protech.be

Bitte verwenden Sie die in diesem Anweisungsheft auf 

Seite 25-26 ab ge druck ten Diagramme, um die Ersatz-

teile zu fi nden, die Sie benötigen.

PROTECH kann nicht für Schäden oder An sprü che 

haft bar gemacht wer den, die sich aus der Ver wen dung 

dieses Produkts ergeben.

SAV: Service après vente

Ne seront pris en charge par le SAV, que les pièces 

présentant un vice de fab ri ca tion. En aucun cas, la 

mauvaise utilisation du produit ne peut enjendrer un 

SAV gratuit.

SAV INTERNATIONALE

PROTECH

TEL: ++ 32 14 25 92 83

FAX: ++ 32 14 25 92 89

email: info@promodels.be

http://www.protech.be

Afi n de faciliter la recherche de vos pièces détachées, 

veuillez consulter la liste des pièces détachées en fi n 

de cette notice

PROTECH ne peut pas être rendu responsable pour 

des dommages provenant de l’utlisation de ce produit.

SAS: Service after sales

Please note that only manufacturing faults or prob-

lems caused by manufactor faults will be repaired on 

the account of SAS. It is not possible to claim warranty  

if the problem is caused by misuse of this product. 

SAV INTERNATIONALE

PROTECH

TEL: ++ 32 14 25 92 83

FAX: ++ 32 14 25 92 89

email: info@promodels.be

http://www.protech.be

Please use the spare parts list at the back of this 

manual to help you fi nd the part more easely

 

PROTECH cannot be held re spon si ble for damage or 

any claims arizing from the use of this product.



 3

Engine set -up / Afstellen van de motor
Einstellungen des Motors / Réglage moteur

Afstellen motor • Einstellen des Motors • Réglage du moteur

RG.21

RG.27

• Check the ENGINE SET-UP manual to start and break in the engine
• Lees aandachtig de handleiding AFSTELLEN MOTOR voor het inlopen en roderen van de motor
• Lesen Sie gründlich die Anleitung EINSTELLEN DES MOTORS für das einlaufen und rodieren vom Motor
• Consultez le manuel REGLAGE DU MOTEUR pour démarrer et rôder votre moteur



4 

Tools required / Benodigde gereedschappen
Benotigde werkzeuge / Outils recommandés

Conical reamer
Konische ruimer
Konische Reibahlen
Alésoir conique

Sharp hobby knife
Scherp hobbymes
Hobby messer
Couteau de modéliste

Needle nose plier
Bek tang
Beiszange
Pince à bec

Philips screw driver
Kruisschroevendraaier
Schraubendreher
Tournevis Philips

Hexwrench set
Inbussleutels set
Sechskant-Steckschlüssel
Set clés allen

Curved scissors
Gebogen schaar
Gebogene Schere
Ciseaux

Wire cutter
Draad stripper
Kneifzange
Pince coupante

Cross wrench
Kruissleutel
Kreuzschlussel
Clé en croix

Nut lock
Lock-Tide
Schrauben Sicherer
Freine-fi let

Protech Racing Finish
Protech Racing Finish
Protech Racing Finish
Protech Racing Finish

AK101

T0158  4pcs

AK100

T0158

A600

RF... (*)

Check the colours in our 
general  catalog or visit 
us at
http://www.protech.be

Axle nut wrench 17mm/19mm
Moer sleutel voor de assen
Schlussel für Achsemuttern
Clé pour écrou de roue

T53-071



 5

Assembly of the differentials / Montage van de differentiëlen
Montierung von die Differentialen / Assemblage des différentiels

T53.064
Washer (6x20x0,2mm)
Rondel
Unterlegscheibe
Rondelle

T53.062
O-Ring P6

T53.003
Differential housing
Differentieel behuizing
Differential Gehause
Carter de différentiel

T53.003
Differential housing
Differentieel behuizing
Differential Gehause
Carter de différentiel

T53.048
Ball bearing (8x16x4)
Kogellager
Kugellager
Roulement

T53.001
Cap joint For differential Front & Rear
Aandrijfhuls
Antriebsgelenk
Noix de cardan pour diff. AV & AR

T53.002
Brake disc holder for center differential 
Aandrijfhuls
Antriebsgelenk
Support de disque frein (diff. central)

T53.063
Pin (2x9.8)
Pen
Welle
Axe

T53.063
Pin (2x9.8)
Pen
Welle
Axe

T53.002
Brake disc holder for center differential 
Aandrijfhuls
Antriebsgelenk
Support de disque frein (diff. central)

T53.001
Cap joint For differential Front & Rear
Aandrijfhuls
Antriebsgelenk
Noix de cardan pour diff. AV & AR

T53.048
Ball bearing (8x16x4)
Kogellager
Kugellager
Roulement

T53.062
O-Ring P6

T53.064
Washer (6x20x0,2mm)
Rondel
Unterlegscheibe
Rondelle

T53.004
Bevel gear (20T)
Differentieel tandwiel
Differentialzahnrad
Couronne de différentiel

T53.004
Differential gear set
Differentieel
Differential
Satellites de différentiel

Bevel gear (10T)
Differentieel tandwiel
Differentialzahnrad
Couronne de différentiel

2x
Front + RearCenter

T53.006
Main spur gear 51T
Hoofdtandwiel
Haupt Zahnrad
Couronne principale

TP screw (Ø2,6x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.075
Washer (20x33mm)
Rondel
Unterlegscheibe
Rondelle



6 

Assembly the front gear box / Montage van de voorste versnelling 
Montierung von das vordere Getriebe  / Assemblage du réducteur avant

Set screw (M5x5)
Stelschroef
Gewindestifte
Vis allen

T53.009
Cap joint
Aandrijfhuls
Antriebsgelenk
Noix de cardan

T51.038
Ball bearing (6x15x5mm)
Kogellager
Kugellager
Roulement

T53.010
Gear box (B)
Versnelling (B)
Getriebe (B)
Carter de réducteur (B)

T53.010
Gear box (A)
Versnelling (A
Getriebe (A
Carter de réducteur (A

T51.038
Ball bearing (6x15x5mm)
Kogellager
Kugellager
Roulement

T53.008
Pignon gear (15T)
Tandwiel
Kegelzahnrad
Pignon conique

T53.055
Washer (13x16x0,2mm)
Rondel
Unterlegscheibe
Rondelle

T53.074 (screw bag)
TP screw (Ø4x16mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP screw (Ø4x25mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP screw (Ø3x12mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP screw (Ø4x14mm)
Schroef
Schraube
Vis

T53.079
Arm holder (B)
Ophangingsarmen houder  (B)
Lagerböcke für Querlenker  (B)
Support de bras de suspension  (B)

T53.080
Arm holder (C)
Ophangingsarmen houder (C)
Lagerböcke für Querlenker (C)
Support de bras de suspension (C)

T53.011
Brace
Verstevingsplaat
Verstärkung
Raidisseur

T53.078
Arm holder (A)
Ophangingsarmen houder (A)
Lagerböcke für Querlenker (A)
Support de bras de suspension (A)

T53.074 (screw bag)
TP screw (M3x23mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
Lock nut (M3)
Stopmoer
Mutter
Nylstop

T53.074 (screw bag)
TP screw (Ø4x25mm)
Schroef
Schraube
Vis

T53.082.
Front shock stay
Schokdempersteun voor
Stoßdampferplatine Vorne
Support d’amortisseurs avant



 7

Assembly of the front suspension / Montage van de voorste ophanging
Montierung von vorne Querlenker / Assemblage du train avant

T53.074 (screw bag)
Lock nut (M4)
Stopmoer
Mutter
Nylstop

T53.057
Pivot shaft set (M4x72mm)
As met draad
Welle
Axe avec fi let

T53.012
Front lower arm
Ophaningsarm voor
Querlenker Vorne
Bras de suspension avant Inf.

T53.074 (screw bag)
F/H screw (M3x20mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
Set screw (M5x5)
Stelschroef
Gewindestifte
Vis allen

T53.074 (screw bag)
Set screw (M5x5)
Stelschroef
Gewindestifte
Vis allen

T53.047
Wheel hub
Aandrijfhexagoon
Radnabe
Hexagone d’entrainement

T53.049
Ball bearing (6x19x5)
Kogellager
Kugellager
Roulement

T53.049
Ball bearing (6x19x5)
Kogellager
Kugellager
Roulement

T53.014
Axle
As
Achs
Axe de roue

T53.200
Drive shaft CVD type (6mm)
Aandrijfas CVD
Antriebswelle CVD
Cardan homocinétique type CVD

T53.070
Pivot ball
Kogel
Kugel
Rotule

T53.074 (screw bag)
Lock nut (M4)
Stopmoer
Mutter
Nylstop

T53.014
Axle
As
Achs
Axe de roue

T53.200
Drive shaft CVD type (6mm)
Aandrijfas CVD
Antriebswelle CVD
Cardan homocinétique type CVD

T53.017
Steering knuckle
Stuurblok
Achsschenkel
Fusée de direction



8 

Assembly of the front suspension / Montage van de voorste ophanging
Montierung von vorne Querlenker / Assemblage du train avant

T53.061
Pivot ball (8mm)
Kogel
Kugel
Rotule

T53.074 (screw bag)
Cap screw (M3x14mm)
Schroef
Inbusschrauben
Vis allen

T53.074 (screw bag)
Washer (3x8mm)
Rondel
Unterlegscheibe
Rondelle

T53.065
Steering collar (3x7,5x8mm)
Afstandsbus
Distanzbuchse
Entretoise

T53.016
C-hub carrier

Achsschenkelhalter
Etrier de fusée AV

LeftRight

T53.018
Drive shaft (97mm)
Aandrijfas
Antriebswelle
Cardan

T53.057
Pivot shaft (Ø3x42mm)
As met draad
Welle
Axe de tirants avec fi let

T53.013
Front upper arm
Bovenste ophaningsarm voor
Querlenker Vorne
Bras de suspension AV supérieur

T53.056
Susp. adjuster (4x10x4,5mm)
Afstandsbus
Distanzbuchse
Entretoise

T53.057
Pivot shaft (Ø4x47mm)
As met draad
Welle
Axe de tirants avec fi let

T53.074 (screw bag)
Lock nut (M4)
Stopmoer
Mutter
Nylstop



 9

Mounting the shockabsorbers / Monteren van de schokdempers
Montierung von die Stoßdämpfer / Montage des amortisseurs

Shock shaft Front(47mm)
Schokdemperas 
Kolbenstange
Axe d’amortisseur

Shock piston
Zuiger
Kolben
Piston

Nut (M2,6)
Moer
Mutter
Ecrou

Front

Rear

Shock shaft Front(57mm)
Schokdemperas 
Kolbenstange
Axe d’amortisseur

Insert the G - clip into the groove of the body shock 
G-clip
G-clip
Insérez le G-clip dans la gorge du corps d’amortisseur

Shock spring
Schokdemperveer
Stoßdampfer Feder
Ressort d’amortisseur

Schok body
Schokdemperhuis
Dämpferzylinder
Corps d’amortisseur

Shock cover
Schokdemper afsluitkap
Oberteil des Stoßdämpfer
Bouchon d’amortisseur

Spring collar
Veerhouder
Federscheibe
Support de resort

Pressure top
Drukverdelingsmembraam
Ausgleichsmembrame
Coupelle en caoutchouc

Front

Rear

Plastic washer 2mm
Rondel
Unterlegscheibe
Rondelle plastique

O-Ring P3

G-clip

Plastic washer 1mm
Rondel
Unterlegscheibe
Rondelle plastique

Ball end short
Kogelgewricht kort
Kugelgelenk kurz
Chape court

T53.053
Ball (6mm)
Kogel
Kugel
Rotule

T53.069
Bumper
Bumper
Frontrammer
Pare-chocs

T53.074 (screw bag)
TP screw (Ø3x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
TP screw (Ø3x18mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
Lock nut (M4)
Stopmoer
Mutter
Nylstop

T53.059
Shock collar
Afstandsbus voor de schokdemper
Stoßdämpferscheibe
Entretoise d’amortiseur

Front

T53.094
Front shockabsorbers
Schokdemper voor
Stoßdämpfer vorne
Amortisseur avant



10 

Assembly the rear gear box / Montage van de achterste versnelling 
Montierung von das hintere Getriebe  / Assemblage du réducteur arrière

T53.074 (screw bag)
TP screw (Ø4x14mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
TP screw (M3x23mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP screw (Ø4x25mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP screw (Ø4x14mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.076
Arm holder (D)
Ophangingsarmen houder (D)
Lagerböcke für Querlenker (D)
Support de bras de suspension (D)

T53.080
Arm holder (C)
Ophangingsarmen houder (C)
Lagerböcke für Querlenker (C)
Support de bras de suspension (C)

T53.074 (screw bag)
Lock nut (M3)
Stopmoer
Mutter
Nylstop

T53.083
Rear shock stay
Schokdempersteun achter
Stoßdampferplatine Hintere
Support arrière d’amortisseurs 

T53.074 (screw bag)
TP screw (Ø4x14mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
TP screw (Ø4x14mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
Set screw (M5x5)
Stelschroef
Gewindestifte
Vis allen

T53.049
Ball bearing (6x19x5mm)
Kogellager
Kugellager
Roulement

T53.008
Pignon gear (15T)
Tandwiel
Kegelzahnrad
Pignon conique

T53.055
Washer (13x16x0,2mm)
Rondel
Unterlegscheibe
Rondelle

T53.066
Rear gar box
Versnelling 
Getriebe
Carter de réducteur

T53.009
Center drive shaft coupler
Koppeling voor de centrale aandrijfas
Kupplung für die Zentrale Antriebswelle
Coupleur pour le cardan central

T53.011
Brace
Verstevingsplaat
Verstärkung
Raidisseur



 11

Mounting the rear suspension / Monteren van de achterste ophanging
Montierung von hintere Querlenken / Montage du train arrière

T53.074 (screw bag)
Lock nut (M4)
Stopmoer
Mutter
Nylstop

T53.057
Pivot shaft (Ø4x47mm)
As met draad
Welle
Axe de tirants avec fi let

T53.014
Axle
As
Achs
Axe de roue

T53.049
Ball bearing (6x19x5)
Kogellager
Kugellager
Roulement

T53.074 (screw bag)
Set screw (M5x5)
Stelschroef
Gewindestifte
Vis allen

T53.047
Wheel hub
Aandrijfhexagoon
Radnabe
Hexagone d’entrainement

T53.061
Pivot ball 8mm
Kogel
Kugel
Rotule

T53.074 (screw bag)
Lock nut (M4)
Stopmoer
Mutter
Nylstop

T53.015
Rear hub
Wielophangingsblok achter
Achssenkel hinten
Fusée arrière

T53.018
Drive shaft (97mm)
Aandrijfas
Antriebswelle
Cardan AR

T53.057
Pivot shaft (Ø4x72mm)
As met draad
Welle
Axe de tirants avec fi let

T53.057
Pivot shaft (Ø4x47mm)
As met draad
Welle
Axe de tirants avec fi let

T53.013
Rear upper arm
Bovenste ophaningsarm achter
Querlenker Hinten
Bras de suspension arrière

T53.056
Susp. adjuster (4x10x4,5mm)
Afstandsbus
Distanzbuchse
Entretoise



12 

Mounting the shockabsorbers / Monteren van de schokdempers
Montierung von die Stoßdämpfer / Montage des amortisseurs

Mounting the wingsupport / Monteren van de vleugelsteun
Montierung von Spoilerhalterung / Montage des supports d’aileron et carrosserie

T53.074 (screw bag)
TP screw (Ø3x18mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
Lock nut (M4)
Stopmoer
Mutter
Nylstop

T53.059
Shock collar
Afstandsbus voor de schokdemper
Stoßdämpferscheibe
Entretoise d’amortiseur

T53.095
Rear shock
Schokdemper achter
Stoßdämpfer hinten
Amortisseur arrière

Washer (3x10x2,5mm)
Rondel
Unterlegscheibe
Rondelle

T53.074 (screw bag)
Countersunk screw (M3x20mm)
Schroef
Schraube
Vis

T53.022
Wing and body mount
Body en Vleugelsteun
Spoilerhalterung
Support d’aileron et de carrosserie

T53.074 (screw bag)
TP screw (Ø3x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
TP screw (Ø3x18mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
TP screw (Ø4x25mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse



 13

Assembly of the servo saver / Montage van de servo saver
Montierung des servo saver / Assemblage du sauve servo

T53.052
E-clip
E-clip
E-Sicherungsring
Circlips

Spring
Veer
Feder
Ressort

Saver horn (A)
Servo saver hoorn
Servo-Saver Teil
Pièce du sauve-servo

Saver horn (B)
Servo saver hoorn
Servo-Saver Teil
Pièce du sauve-servo

T53.070
Pivot ball (6mm)
Kogel
Kugel
Rotule

Saver horn (C)
Servo saver hoorn
Servo-Saver Teil
Pièce du sauve-servo

T53.086
Servo saver slide plate
Verbindingsstuk
Verbinder
Liaison sauve servo

Collar
Draadhouder
Halter
Collier

T53.074 (screw bag)
Screw (M3x12)
Schroef
Schraube
Vis

Post
Steun
Stutze
Support

T53.024 set
Turnbuckles rod (M4x45mm)
Verbindingsstang
Verbindungswelle
Tringlerie

T53.024 set
Ball end
Kogelgewricht
Kugelgelenkträger
Chape

T53.020
Servo saver completed set
Servo saver volledige set
Servo Saver Satz vollständig
Sauve servo complet 

T53.074 (screw bag)
Lock nut (M3)
Stopmoer
Mutter
Nylstop

T53.074 (screw bag)
Washer (5x0,2x11mm)
Rondel
Unterlegscheibe
Rondelle

T53.074 (screw bag)
Screw (M3x18)
Schroef
Schraube
Vis

T53.074 (screw bag)
Washer (3x8x1mm)
Rondel
Unterlegscheibe
Rondelle

T53.074 (screw bag)
Lock nut (M3)
Stopmoer
Mutter
Nylstop

T53.023
Servo saver post
Steun
Stutze
Support de sauve servo

T53.074 (screw bag)
Lock nut (M3)
Stopmoer
Mutter
Nylstop

T53.070
Pivot ball (6mm)
Kogel
Kugel
Rotule

Bushing (5x8x2,5mm)
Afstelring
Disahzbughsen
Entretoise

T53.087
Front plate
Voorste plaat
Vordere platine
Platine de sauve servo

T53.074 (screw bag)
Screw (M3x10)
Schroef
Schraube
Vis

T53.074 (screw bag)
Screw F/H(M3x15mm)
Schroef
Schraube
Vis

T53.052
E-clip
E-clip
E-Sicherungsring
Circlips

OPTIONAL
T58.043
Ball bearing (5x8x2,5mm)
Kogellager
Kugellager
Roulement



14 

Assembly the brake system / Monteren van het rem systeme / 
Montierung von den Bremsscheiben / Montage des disques de frein

Cap screw (M3x12mm)
Schroef
Schraube
Vis allen

T53.026
Brake disc
Remschijf
Bremsscheibe
Disque de frein

T53.030
Brake pad
Remschoenen
Bremsbacken
Plaquettes de frein

T53.021
Central differential mount (part A)
Hoofddifferentieelsteun
Haupt Differentialstutze
Support différentiel

T53.054
Spring
Veer
Feder
Ressort

T53.027
Brace cam (4x6mm)
Remexcenter
Bremsexcenter
Came de frein

T53.029
Pivot shaft (Ø5x27,6mm)
Remas
Bremwelle
Axe de frein

T53.028
Pivot shaft (Ø5x18,6mm)
Remas
Bremwelle
Axe de frein

T53.021
Central differential mount (part B)
Hoofddifferentieelsteun
Haupt Differentialstutze
Support différentiel

T53.025
Brake lever
Remarm
Bremshebel
Levier de frein

T53.074 (screw bag)
Set screw (M3x3)
Stelschroef
Gewindestifte
Vis allen

T53.091
Center diff. plate
Verbindingsplaat
Verstärkungsplatte
Platine de diff. central

T53.074 (screw bag)
TP screw (Ø3x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

4mm
4mm



 15

Mounting the central differential / Monteren van het centrale differentieel
Montierung von Zentral Differential / Montage du différentiel central

T53.074 (screw bag)
TP screw (Ø3x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.033
Side guards
Zijbeschermers
Seitenschutz
Protections latérales

T53.093
Chassis Gold
Chassis
Chassis
Chassis

T53.074 (screw bag)
TP/FH screw (Ø4x14mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse



16 

Mounting the front and rear differentials / Monteren van de voorste en achterste differentieelen
Montierung von Vordere und Hintere Differentialen / Installation des trains avant et arrière

T53.074 (screw bag)
TP/FH screw (Ø4x14mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
TP screw (Ø3x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.019
Center drive shaft (85mm)
Centrale aandrijfas
Mittlere antriebswelle
Cardan central

T53.018
Center drive shaft (97mm)
Centrale aandrijfas
Mittlere antriebswelle
Cardan central

T53.074 (screw bag)
TP/FH screw (Ø4x14mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.074 (screw bag)
TP screw (Ø3x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse



 17

Mounting the servo saver and the fuel tank / Monteren van de servo saver en de brandstoftank
Montierung von die servo saver und die Kraftstofftank / Montage du sauve servo et du réservoir

T53.074 (screw bag)
F/H Screw (M3x12)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP screw (Ø3x12mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

T53.034
Fuel tank
Brandstoftank
Kraftstofftank
Réservoir

T53.074 (screw bag)
F/H Screw (M3x12)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP screw (Ø3x18mm)
Zelftappende schroef
Blechschraube
Vis autotaraudeuse

Fuel tank post
Brandstoftank steunen
Kraftstofftank Stutzen
Support de réservoir



18 

Assembling the radioplate / Montage van de radioplaat
Montieren von die Fernsteuerungs Platine / Montage de la platine radio

T53.074 (screw bag)
F/H TP Screw (M3x12)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP Screw (2,6x12mm)
Schroef
Schraube
Vis

T53.074 (screw bag)
TP Screw (3x12mm)
Schroef
Schraube
Vis

T53.035
RC box complete set
Radiobox
RC Box
Boîtier de récepteur

Transponder holder

T53.074 (screw bag)
TP Screw (3x12mm)
Schroef
Schraube
Vis

T0620.037
Antenna tube
Antennebuis
Antennestutze
Tube d’antenne Not included

Not included

Not included



 19

Building the clutch / Samenstellen van de koppeling
Zusammenstellen von die Kupplungsglocke / Montage de l’embrayage

T53.074 (screw bag)
Washer
Rondel
Unterlegscheibe
Rondelle

T53.040
Clutch bell (13T)
Koppelingsklok
Kupplungsgloke
Cloche d’embrayage

T53.039
Needle bearing
Kogellager
Kugellager
Roulement de cloche

T53.038
Clutch shoes + spring
Koppeling + veer
Kupplung + Feder
Masselottes + ressort

T53.037
Pilot shaft
Koppelingsas
Kupplungs Achse
Axe de cloche

T53.032
Flywheel
Vliegwiel
Schwungscheibe
Volant moteur

T53.052
E-clip
E-clip
E-Sicherungsring
Circlips

T54.109
Taper corn
Conische bus
Buchse
Cône d’embrayage

Optional parts

T54.054
Clutch shoes 3p
Koppeling 3st
Kupplung 3st
Masselottes 3p

T54.053
Flywheel 3 Points
Vliegwiel
Schwungscheibe
Volant moteur

T54.055
Spring 3p
Veer 3st
Feder 3st
Ressort 3p

T54.109
Taper corn
Conische bus
Buchse
Cône d’embrayage

Air fi lter / Luchtfi lter
Luftfi lter / Filtre à air

This clutch will give you more 
torque and an instantaneous 
response.
Avec ce type d’embrayage, vous 
obtenez une réponse instantanée 
à l’accélération ainsi qu’un meil-
leur transfert de la puissance aux 
roues.

T53.036
Air fi lter set
Luchtfi lter
Luftfi lter
Filtre à air complet

Air Filter
Luchtfi lter
Luftfi lter
Filtre à air

Air Filter connector
Luchtfi lter bocht
Gummimanschette
Raccord de fi ltre

PL200
Cable tie (2,5x100mm)
Colson band
Schlauchbinder
Collier Rilsan

Use special air fi lter oil (Protech 
LX906) on the sponge fi lter to stop 
dust from getting in your engine. 
Never run the engine without air 
fi lter and oil.

Gebruik speciale luchtfi lterolie 
(LX906) op de mousse van de lucht-
fi lter om te vermijden dat stof en vuil 
in de motor komt. Rij nooit zonder 
luchtfi lter of zonder luchtfi lterolie.

Benutzen Sie die spezielle Luftfi l-
teröl LX906 auf der Schaum des 
Luftfi lters. Fahren Sie niemals ohne 
Luftfi lter oder Luftfi lteröl.

Utilisez toujours une huile spéciale 
pour fi ltre à air (Protech LX906) sur 
l’éponge du fi ltre afi n d’empêcher la 
poussière d’entrer dans le moteur. 
Un fi ltre sans huile n’est pas ef-
fi cace.

LX906
Air fi lter oil
Olie voor fi lter
Ölieluftfi lter
Huile pour fi ltre à air



20 

Mounting the engine / Monteren van de motor
Montierung des motor / Montage du moteur

PA010
Pressure nipple
Druknippel
Druckanschluss
Prise de pressurisation

T53.045
Tuned pipe
Resonanzrohr
Uitlaat
Résonateur

T53.044
Silicon tube
Silicon tube
Schalldämpfer-Verbindungsstück
Raccord silicone

T53.074 (screw bag)
Cap screw (M3x20)
Schroef
Schraube
Vis allen

T53.074 (screw bag)
Spring washer
Rondel
Unterlegscheibe
Rondelle ressort

T53.042
Manifold silicon adapter
Ring (silicone)
Silikon-Adapter
Raccord silicone/moteur

T53.041
Manifold+Manifold silicon adapter+spring
Uitlaatbocht+veer+ring (silicone)
Krümmer+Feder+Silikon-Adapter
Coude+Ressort+Raccord silicone/moteur

T53.043
Manifold spring
Veer voor uitlaaatbocht
Auspufkrümmerfeder
Ressort de coude

T53.074 (screw bag)
TP Screw (4x14mm)
Schroef
Schraube
Vis T53.074 (screw bag)

F/H Screw (M5x12mm)
Schroef
Schraube
Vis

T53.072
Alu.Washer (5x13x3mm)
Alu.Rondel
Unterlegscheibe
Rondelle aluminium

Check backlash of spur gear and clutch bell gear. The 
backlash between the spur gear and the clutch bell gear 
should amount to the thickness of a paper strip. The 
gear must mesh without jamming.

Kontroleer de afstand tussen het aandrijftandwiel en het 
koppelingstandwiel. De afstand mag niet meer zijn als 
de dikte van een papieren strip. De tandwielen moeten 
vrij kunnen draaien zonder te blokkeren.

Kontrolieren Sie den Abstand zwissen die Zahn-

räder von dem Motor und von das differential. Den 
Abstand zwissen beide muß ungefehr die Dicke eines 
papierstrips sein. Die Zahnräder mußen frei in einander 
können drahen ohne zu blockieren.

Contrôlez régulièrement le “jeu” qui se trouve entre la 
cloche d’embrayage et la couronne principale. Ce 
“jeu” ne pourra dépacer l’épaisseur d’une feuille de 
papier. Trop ou pas assez de “jeu” entrainera une usure 
prématurée de la couronne principale.



 21

Installing the steering and the throttle linkages the clutch / Montage van de stuurstang
Montierung von die Vergaser Anlenkung / Installation des commandes de direction, de gas et de frein

T53.024 (See spare parts pages)
Steering rod set
Stuurstang set
Gestange set
Commandes de direction

T53.024
Rod end (6mm)
Kogelgewricht
Kugelgelenkträger
Chape

T53.024
Turnbuckles rod (M3x31mm)
Verbindingsstang
Verbindungswelle
Biellette à pas inverse

T53.074 (screw bag)
Lock nut (M3)
Stopmoer
Mutter
Nylstop

T53.070
Pivot ball (6mm)
Kogel
Kugel
Rotule

Rod (1,7x53mm)
stang
Gestange
Tringlerie

T53.074 (screw bag)
Set screw (M3x3)
Stelschroef
Gewindestifte
Vis allen

T53.024 (set)
Pivot ball (5mm)
Kogel
Kugel
Rotule

Brake rod
Remstang
Gestange für Bremse
Commande de frein

Spring
Veer
Feder
Ressort

T53.074 (screw bag)
Set screw (M3x3)
Stelschroef
Gewindestifte
Vis allen

T53.074 (screw bag)
TP screw (M2x8mm)
Schroef
Schraube
Vis autotaraudeuse

10mm of fuel tube
10mm of silicone brandstofslang
10mm Silikonschlauch
10mm de tube silicone à carburant

Rod stopper
Stang blokkeerder
Gestangeblokierung
Raccord de tringlerie

T53.074 (screw bag)
Set screw (M3x3)
Stelschroef
Gewindestifte
Vis allen

10mm of fuel tube
10mm of silicone brandstofslang
10mm Silikonschlauch
10mm de tube silicone à carburant

Servo in neutral position
Servo in neutraal positie
Servo in neutral position
Servo en position neutre

Servo in full throttle position
Servo in vol gas positie
Servo in voll Gas position
Servo en position plein gas

Servo in braking position
Servo in rem positie
Servo in Brems position
Servo en position freinage

1mm 1mm

T53.060 (See spare parts pages)
Throttle linkage set
Remstang set
Gestange Gas set
Commandes de gas/frein



22 

Finishing the body / Afwerking van de carrosserie
Ausschneiden von Karosserie / Découpage de la carrosserie

Drill a 7,5mm holes for the wing support 
Boor twee 7,5mm gaten voor devleugelsteun
Bohren Sie zwei 7,5mm Lochen für die Spoilerhalterung 
Forer 2 trous de 7,5mm pour le support 

Cut out
Uitsnijding
À enlever
Ausschnit

T53.067
Body
Carrosserie
Karrosserie
Carrosserie

Cut out for the tank and the 
engine

7,5mm holes  
7,5mm gaten 
7,5mm Lochen  
Trous de 7,5mm 

T53.092
Wing
Vleugel
Spoiler
Aileron



 23

Mounting the tyres / Bevestigen van de banden
Mountierung von Reifen / Montage des pneus

Brush the tires with sand paper and clean it to obtain a better adhesion for the glue. 
Apply instant glue on both sides of the wheel between the rim and tire.

Schuur de banden op met schuurpapier en maak ze zuiver om een goede hechting te verkrijgen 
met de lijm.
Doe secondenlijm op de twee zijden van het wiel tussen de velg en de band.

Schleifen Sie die Reifen mit Schleifpapier. Sauberen Sie die Reifen für eine bessere hechtung von 
Klebestoff.
Kitten Sie Klebestoff am innen- und ausenseite zwissen den Reife und Felge.

Poncez légèrement le bord intérieur du pneu et nettoyez le bord de la jante afi n que la colle 
cyanocrylate adhère convenablement. Appliquez la colle entre la lèvre du pneu et la jante sur les 
2 côtés de la roue.

PA007
Body clip
Karrosserieklemmen
Karosserieklammern
Clips de carrosserie

Washer
Rondel
Unterlegscheibe
Rondelle

T53.068
Rim
Velg
Felge
Jante

T54.261
Tire
Band
Reife
Pneu

T53.071
Nut
Moer
Mutter
Ecrou de roue



24 

®

R
G

-2
1

En
gi

ne
 s

pa
re

 p
ar

ts

R
E

F
D

E
S

C
R

IP
T

IO
N

M
10

80
.0

21
O

N
E

 W
AY

 B
E

A
R

IN
G

M
10

81
.0

03
C

O
N

E
 C

O
LL

E
T

M
10

81
.0

05
S

G
 C

R
A

N
K

 F
O

R
 P

U
LL

 S
TA

R
T

M
10

81
.0

06
P

R
O

TE
C

H
 B

LA
C

K
 C

R
A

N
C

K
C

A
S

E
 

W
/ B

E
A

R
IN

G
S

 .2
1

M
10

81
.0

08
C

O
N

 R
O

D

M
10

81
.0

09
W

R
IS

T 
P

IN
 .2

1 

M
10

81
.0

10
P

IS
TO

N
 &

 S
LE

E
V

E
 S

E
T 

(C
H

R
O

M
E

 P
LA

TI
N

) .
21

M
10

81
.0

11
D

IE
-C

A
S

TI
N

G
 H

E
A

D
 .2

1

M
10

81
.0

12
H

E
AT

 S
H

IM
 (1

P
C

) .
21

M
10

81
.0

13
S

C
R

E
W

 F
O

R
 H

E
A

D
 (4

 P
C

S
)

M
10

80
.0

18
P

U
LL

 S
TA

R
T 

A
S

S
E

M
B

LY
 

W
/O

 O
N

E
-W

AY
 B

E
A

R
IN

G

M
10

81
.0

20
S

LI
D

E
 C

A
R

B
U

R
E

TO
R

 A
S

S
E

M
B

LY
 (P

LA
S

TI
C

)

M
10

81
.0

22
C

R
A

N
K

C
A

S
E

 B
E

A
R

IN
G

 F
R

O
N

T 
&

 R
E

A
R

 S
E

T

M
10

81
.0

23
S

TA
R

TE
R

 S
H

A
FT

M
10

81
.0

24
S

C
R

E
W

 F
O

R
 P

U
LL

 S
TA

R
T 

(4
 P

C
S

)

M
10

81
.0

26
G

A
S

K
E

T 
S

E
T

M
10

81
.0

30
W

R
IS

T 
P

IN
 C

LI
P

 (8
 P

C
S

)

M
10

81
.0

33
C

A
R

B
U

R
E

TO
R

 M
A

IN
 B

O
D

Y
 F

O
R

 P
LA

S
TI

C
 

C
A

R
B

U
R

E
TO

R

M
10

81
.0

40
E

X
H

A
U

S
T 

S
E

A
L 

(2
 P

C
S

)

M
10

81
.0

41
H

IG
H

 S
P

E
E

D
 N

E
E

D
LE

 A
S

S
Y

M
10

81
.0

42
C

A
B

R
E

TO
R

 R
E

TA
IN

E
R

 S
E

T

M
10

81
.0

43
FU

E
L 

IN
LE

T 
N

IP
P

LE

M
10

81
.0

44
ID

LE
 A

D
JU

S
TM

E
N

T 
S

C
R

E
W

 F
O

R
 P

LA
S

TI
C

 
C

A
R

B
U

R
E

TO
R

 A
S

S
E

M
B

LY

M
10

81
.0

45
LO

W
 S

P
E

E
D

 N
E

E
D

LE
 A

S
S

Y
 F

O
R

 P
LA

S
TI

C
 

C
A

R
B

U
R

E
TO

R
 A

S
S

E
M

B
LY

M
10

81
.0

46
S

LI
D

E
 R

O
TO

R
 F

O
R

 P
LA

S
TI

C
 C

A
R

B
U

R
E

TO
R

M
10

81
.0

47
R

O
B

B
E

R
 B

O
O

T

M
10

81
.0

48
P

IL
LO

W
 B

A
LL

 M
O

U
N

T 
W

/ H
S

 S
C

R
E

W

M
10

81
.0

49
G

U
ID

E
 S

C
R

E
W

 F
O

R
 P

LA
S

TI
C

 C
A

R
B

U
R

E
TO

R

M
10

81
.0

50
B

A
C

K
 P

LA
TE

 F
O

R
 P

U
LL

 S
TA

R
T

M
10

81
.0

51
S

C
R

E
W

 F
O

R
 B

A
C

K
 P

LA
TE

 (4
 P

C
S

)

M
1
0
8
1

M
10

81
.0

13

M
10

81
.0

11

M
10

81
.0

12

M
10

81
.0

10

M
10

81
.0

08

M
10

81
.0

22

M
10

81
.0

03

M
10

81
.0

06
M

10
80

.0
21

M
10

80
.0

18

M
10

81
.0

40

M
10

81
.0

24

M
10

81
.0

51

M
10

81
.0

50

M
10

81
.0

26

M
10

81
.0

23
M

10
81

.0
05

M
10

81
.0

30

M
10

81
.0

09

M
10

81
.0

20

M
10

81
.0

41

M
10

81
.0

43

M
10

81
.0

44

M
10

81
.0

33

M
10

81
.0

49

M
10

81
.0

46

M
10

81
.0

45

M
10

81
.0

47

M
10

81
.0

48
M

10
81

.0
42



 25

Spare parts / Onderdelen
Benötigtes / Pièces détachées

Side guards (2pcs)

T53.033

Pilot nut

T53.037
Manifold silicon adapter

T53.042

Main chassis GOLD

T53.093

Fuel tank

T53.034

RX Box set

T53.035

Clutch shoes + spring

T0600.045

Spring

T53.043

Needle bearing

T53.039

Muffl er silicon tube

T53.044

Clutch bell 13T

T53.040

Silicon fuel tube (1M)

MA601

Manifold set

T53.041

Muffl er 

T53.045

Air fi lter set

T51.051

Wheel hub Ø6mm (2pcs)

T53.047

Bumper

T53.069

Ball bearing (2pcs)
8x16x5 mm 

T53.048

Body clips (10pcs)

PA007

Ball bearing (2pcs)
6x19x5 mm 

T53.049

Turnbuckles 5x36mm (4pcs)

T53.051

Bushing 5x8x2,5mm (4pcs)

T58.043

E-clips set (10pcs)
5xE-8 clip + 5xE-4 clip

T53.052

Ball 6mm (10pcs)

T53.053

Brake spring (4pcs)

T53.054

Shim 13x16x0,2mm (4pcs)

T53.055

Susp. adjuster (4pcs)
4x10x4,5mm

T53.056 T53.057

Pivot shaft set
M4x72mm (4pcs)

M3x42mm 
(2pcs)

M4x47mm 
(4pcs)

Collar 8x5x13mm (2pcs)

T53.058

Shock absorber collar (4pcs)

T53.059

Linkage set

T53.060

Pivot ball 8mm (4pcs)

T53.061

O-Ring P6 (10pcs)

T53.062
Needle Pin 2x9,8mm (6pcs)

T53.063

Washer 6x20x0,2mm (4pcs)

T53.064

Steering collar (4pcs)

T53.065

Rims (2pcs)

T53.068

Tyres (2pcs)

T54.261

Body

T53.067

Wing

T53.092

Screw bag

T53.074

Ball bearing (2pcs)
6x15x5 mm 

T51.038

Stud short 6mm (4pcs)

T53.070

Flywheel

T53.032

Antenna pipe

T0620.037



26 

Spare parts / Onderdelen
Benötigtes / Pièces détachées

Joint

T53.001
Main spur gear 51T

T53.006
Arm holder A

T53.078
Front shock tower

T53.082
Rear hub carrier (2pcs)

T53.015
Rear gear box set

T53.066
Upper plate

T53.087
Servo saver post (2pcs)

T53.023
Brake shaft 5x18,6mm

T53.028

Steering rod set

T53.024
Brake shaft 5x27,6mm

T53.029

CVD shaft 6mm (2pcs)

T53.200
Servo saver complete set

T53.020

Arm holder B

T53.079
Rear shock tower

T53.083
C hub carrier (2pcs)

T53.016

Brake disc holder

T53.002
Bevel gear 45T

T53.007

Differential housing set

T53.003

Differential gear set

T53.004

Differential set

T53.005
Pinion gear 15T

T53.008

Center drive shaft coupler (2pcs)

T53.009

Front gear box

T53.010
Arm houlder C

T53.080

Arm houlder D

T53.076

Brace (2pcs)

T53.???
Below susp. arms (2pcs)

T53.012

Upper susp. arms (2pcs)

T53.013

Wheel axle (2pcs)

T53.014

1xFront

1xRear

1xFront

1xRear

Steering knuckle (2pcs)

T53.017

Drive shaft 97mm

T53.018

Drive shaft 85mm

T53.019

1xL

1xR

Front shock absorbers (2pcs)

T53.094

Rear shock absorbers (2pcs)

T53.095

Servo saver slide plate

T53.086
Center diff. mount (2pcs)

T53.021

Wing and body mount set

T53.022

Center diff. plate

T53.091
Brake lever

T53.025

Brake disc

T53.026

Brake cam 4x6mm (2pcs)

T53.027
Brake pad (2pcs)

T53.030

Engine mount (2pcs)

T53.031

Decal Ultrex

T53.031



 27

Option parts / Opties
Zubehör / Options

Flywheel 3 points

T54.053
Steel clutch bell with
2 sealed ball bearings

T54.253 Clutch bell 13T
T54.254 Clutch bell 14T
T54.255 Clutch bell 15T
T54.256 Clutch bell 16T
T54.257 Clutch bell 17T
T54.258 Clutch bell 18T

Clutch spring (3pcs)

T54.055

Clutch shoes (3pcs)

T54.054

Steel diff. gear set

T53.209

Steel main spur gear 51T

T53.202

Steel spiral pinion gear 15T

T53.204

Steel spiral bevel gear 45T

T53.203

Front Stabilizer bar set

T53.206

Rear Stabilizer bar set

T53.207

Dust cover CVD shaft (4pcs)

T53.205

CVD Shafts Ø8mm (2pcs)

T53.211

Steering knuckles 
(only for 8mm CVD shafts)

T53.214

Rear hub carrier
(only for 8mm Axles)

T53.215

Rear axle Ø8mm

T53.212

Metal brake disc (2pcs)

T55.005

Metal brake pad (4pcs)

T55.006

Ferodo brake pad packing 
(4pcs)

T55.007

Tyres 1/8 off-road

Ref. nr. De scrip tion
T55.055 XX-pin soft
W0170 Spykey medium
W0171 Spykey soft
W0172 Delta medium
W0173 Delta soft

RC BOX OPTIONAL

T53.089 
Servo mounts (4pcs)

T53.088 
RC TRAY with POSTS

T53.090 
RC Box

CONVERSION AXLE SET

Convert 6mm axle to 8mm axle set
T53.210

2-SPEED GEAR BOX

2-Speed Racing Transmission
T53.201

Needle Pin 3x16,8mm (4pcs)

T53.216



28 

All you need is inside
our 300 pages

full colour catalog

PROTECH® is a registered trademark
Geelseweg 80 • B-2250 OLEN • Belgium

Tel. +32 (0)14-25 92 83 • E-mail: info@protech.be
www.protech.be 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.1000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Preserve
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 72
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 72
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.76
    /HSamples [2 1 1 2] /VSamples [2 1 1 2]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 15
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 600
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /ENU <FEFF005400680069007300200069007300200066006f00720020007700650062002000750073006500640020005000440046>
  >>
>> setdistillerparams
<<
  /HWResolution [600 600]
  /PageSize [612.000 792.000]
>> setpagedevice


